SECTION 00 30 00 §
PROPOSAL ‘4 ’

TO THE MAYOR AND COMMISSIONERS
CITY OF HOLLYWOOD, FLORIDA

SUBMITTED o01/31/2022

Dear Mayor and Commissioners:

The undersigned, as BIDDER, hereby declares that the only person or persons interested in the
Proposal as principal or principals is or are named herein and that no other person than herein
mentioned has any interest in this Proposal or in the Contract to be entered into; that this Proposal
is made without connection with any other person, company or parties making a Bid or Proposal;
and that itis in all respects fair and in good faith without coliusion or fraud.

The BIDDER further declares that he has examined the site of the Work and informed himself
[...]
FURTHER RESOLVED, that the foregoing Resolution shall not be deemed to be an exclusive statement of the powers and authority of officers, employees and other persons to act for and on behalf of the
Company, and such Resolution shall not limit or otherwise affect the exercise of any such power or anthority otherwise validly granted or vested.”

I, Dawn M. Chloros, Assistant Secretary of FEDERAL INSURANCE COMPANY, VIGILANT INSURANCE COMPANY, PACIFIiC INDEMNITY COMPANY, WESTCHESTER FIRE INSURANCE
COMPANY and ACE AMERICAN INSURANCE COMPANY (the “Companies”) do hereby certify that

(i)  the foregoing Resolutions adopted by the Board of Directors of the Companies are true, correct and in full force and effect,
(if) the foregoing Power of Attorney is true, correct and in full force and effect.

Given under my hand and seals of said Companies at Whitehouse Station, NJ, this { 1th day of January, 2022.

SRy

sl ) Dmﬂ‘%\m . @\lM

Davan AL Chloros, AssISstmt Seeretary

l IN THE EVENT YOU WISH TO VERIFY THE AUTHENTICITY OF THIS BOND OR NOTIFY US OF ANY OTHER MATTER, PLEASE CONTACT US AT:
Telephone (908) 903- 3493 Fax (908) 903- 3656 e-mail: surety@chubb.com

Combined: FED-VIG-PI-WFIC-AAIC (rev. 11-19)



Western Surety Company

POWER OF ATTORNEY APPOINTING INDIVIDUAL ATTORNEY-IN-FACT

Know All Men By These Presents, That WESTERN SURETY COMPANY, a South Dakota corporation, is a duly organized and existing corporation
having its principal office in the City of Sioux Falls, and State of South Dakota, and that it does by virtue of the signature and seal herein affixed hereby

make, constitute and appoint

Marc W Boots, Vickie Elaine Lacy, Maria D Zuniga, Richard Allen Covington, Joseph R
Aulbert, Ryan Varela, Ashley Koletar, Individually

of Houston, TX, its true and lawful Attorney(s)-in-Fact with full power and authority hereby conferred to sign, seal and execute for and on its behalf bonds,

undertakings and other obligatory instruments of similar nature

- In Unlimited Amounts -

and to bind it thereby as fully and to the same extent as if such instruments were signed by a duly authorized officer of the corporation and all the acts of said

Attorney, pursuant to the authority hereby given, are hereby ratified and confirmed.

This Power of Attorney is made and executed pursuant to and by authority of the By-Law printed on the reverse hereof, duly adopted, as indicated, by

the shareholders of the corporation.

In Witness Whereof, WESTERN SURETY COMPANY has caused these presents to be signed by its Vice President and its corporate seal to be
hereto affixed on this 21st day of June, 2021.

WESTERN SURETY COMPANY

aul T. Bruflat, Vice President

State of South Dakota s
County of Minnehaha

On this 21st day of June, 2021, before me personally came Paul T. Bruflat, to me known, who, being by me duly sworn, did depose and say: that he
resides in the City of Sioux Falls, State of South Dakota; that he is the Vice President of WESTERN SURETY COMPANY described in and which executed
the above instrument; that he knows the seal of said corporation; that the seal affixed to the said instrument is such corporate seal; that it was so affixed
pursuant to authority given by the Board of Directors of said corporation and that he signed his name thereto pursuant to like authority, and acknowledges

same to be the act and deed of said corporation.

G LE T e U T Y

My commission expires M. BENT

: 3
; :
£ /Z5S\NOTARY PUBLIC Z53N7
H (a2
March 2, 2026 H souTH akoTaCRL); M E:l !
Funhannanauiahbhshhaas sy ¢
f—

M. Bent, Notary Public
CERTIFICATE
I, L. Nelson, Assistant Secretary of WESTERN SURETY COMPANY do hereby certify that the Power of Attorney hereinabove set forth is still in
force, and further certify that the By-Law of the corporation printed on the reverse hereof is still in force. In testimony Whereof I have hereunto subscribed
?

my name and affixed the seal of the said corporation this 11th day of January, 2022. W N

WESTERN /SURETY COMPANY

L. Nelson, Assistant Secretary
Form F4280-7-2012

Go to www.cnasurety.com > Owner / Obligee Services > Validate Bond Coverage, if you want to verify bond authenticity.




SECTION 0042 00
INFORMATION REQUIRED FROM BIDDERS

GENERAL INFORMATION

The Bidder shall furnish the following information. Failure to comply with this requirement may
cause its rejection. Additional sheets shall be attached as required.

1. Contractor's Name/Address: _ Cardinal Contractors, Inc
13794 NW 4th Street, Suite 200

Sunrise, FL 33325

2. Contractor's Telephone Number: 941-377-8555
and e-mail address: emacek@prim.com

3. Contractor's License (attach copy): CGC1529337
Primary Classification: _ General Contractor

Broward County License Number (attach copy): CGC1529337

4, Number of years as a Contractor in construction work of the type involved in this
Contract: _37 years

5. List the names and titles of all officers of Contractor's firm:
Bobby Bridges - President Eric Macek - Vice President
Michael Brandao - Vice President David Van Dam - Vice President
Mitch Bernhard - Vice President John M. Perisich - EVP/CLO/Secretary

Blanche Arceneaux - CFO

6. Name of person who inspected site or proposed work for your firm:
Name: Eric Macek

Date of Inspection: _12/08/2021

7. Provide a list of projects that meet the following requirements, per Section 00 10 00 - Section
10:

a. One (1) project demonstrating the Bidders experience with large pump stations projects
having a total construction value of greater than $50 million and three (3) projects
demonstrating experience with large pump station projects having a total construction (for

00 42 00-1



each project) of greater than $15 million. These projects shall have been performed within
the past ten (10) years from the date of the Invitation to Bid.

See Attachments 1, 2, 3,4, 5

b. One (1) project demonstrating the Bidders experience with pumps that are greater than 400
HP. This project shall have been performed within the past twelve (12) years from the date of
the Invitation to Bid.

See Attachment 4

c. One (1) project demonstrating the Bidders experience with generators that are greater than
1200 kW. This project shall have been performed within the past ten (10) years from the date
of the Invitation to Bid.

See Attachment 4

d. Three (3) projects demonstrating the Project Manager experience with large pump station
projects having a total construction value (for each project) of greater than $15 million. These
projects shall have been performed within the past ten (10) years from the date of the
Invitation to Bid.

See Attachment 8 & Attachment 9

e. Three (3) projects demonstrating the Pipe Subcontractor experience constructing piping
projects that include 36" or larger Ductile Iron pipe with runs greater than 300 feet and which
include connections to existing large diameter pipes. These projects shall have been
performed within the past ten (10) years from the date of the Invitation to Bid.

See Attachments 4, 6, and 7

00 42 00-2



f. Two (2) projects demonstrating the Pipe Subcontractor Superintendent experience
constructing piping projects that include 36" or larger Ductile Iron pipe with runs greater than
300 feet and which include connections to existing large diameter pipes. These projects

shall have been performed within the past ten (10) years from the date of the Invitation to
Bid.

See Attachment 9

g. Three (3) projects demonstrating the Electrical Subcontractor experience with medium or
high voltage power supply systems, including transformers and switchgear. These projects
shall have been performed within the past ten (10) years from the date of the Invitation to
Bid.

See Attachment 10

h. Two (2) projects demonstrating the Electrical Subcontractor Lead Electrician experience with
medium or high voltage power supply systems, including transformers and switchgear. These
projects shall have been performed within the past ten (10) years from the date of the
Invitation to Bid.

See Attachment 11

Have you ever failed to complete work awarded to you; if so, where and why?
No

Name three (3) individuals or corporations for which you have performed work and to
which you refer:

Please see references on Bid Sync.

00 42 00-3



10. List the following information concerning all contracts on hand as of the date of
submission of this proposal (in case of co-venture, list the information for all coventures).

Total Contracted %
Name of Project City Contract Date of Completion
Value Completion to Date

See Attachment 12

(Continue list on inset sheet, if necessary)

11. What equipment do you own that is available for the work?
See Attachment 13 & will buy as necessary

00 42 00-4



12.

What equipment will you purchase for the proposed work?
Will purchase as necessary

NOTE:

If requested by CITY, the Bidder shall furnish a notarized financial statement, references
and other information, sufficiently comprehensive to permit an appraisal of its current
financial condition.

00 42 00-5



ATTACHMENT 1

Project Name: Lake Charles Cracker Project (LCCP) — Raw Water Pump Station
(James Industrial completed this job. They are under the Primoris umbrella just as Cardinal is as
well)

Owner: Sasol Chemicals USA c¢/o Fluor Technip Integrated (FTI)
Contract Value: $529,000,000

Project Contact: Guy Carriker; 337-310-8219; Guy.Carriker@Fluor.com
Duration: 11/2014 — 10/2017

Project Scope:

As part of its work on this project, the Primoris team constructed a 33-ft x 41-ft x 20-ft deep
raw water pump station, which crews tied to the existing Sabine River Authority canal. Primoris
also installed 12 additional sumps ranging in size from 43 CY to 359 CY of concrete. Primoris
also installed 42,000 LF of underground carbon steel process drain piping up to 54-in.
diameter, 47,000 LF of 24-in. to 72-in. underground reinforced concrete stormwater piping,
and 50,000 CY of concrete foundations and paving



ATTACHMENT 2

Project Name: Valrico AWTP Expansion from 6 to 12 MGD Ultraviolet Disinfection

Owner: Hillsborough County

Final Contract Value: $50,767,609.00

Project Contact: Chuck Hammett; 813-685-4006; chamm28009@aol.com
Duration: 05/2007 - 08/2010

Project Scope:

Construction of (2) new 5.0 MGD pre-stressed concrete Reclaimed Water Storage Tanks, (1) new UV
electrical bldg., (2) new electrical bldgs., (4) new deep bed filters, (1) new walkway to filters, (3) new
clarifiers, (1) new clarifier influent splitter box, (2) oxidation ditches, (2) cyclone degritters/classifier
units, (4) aerators, (1) sodium hypochlorite feed system, (1) alum feed system, (1) reject water storage
pond, (1) reject water pump station, (1) lift station, (2) anaerobic selector tanks and mixers, (1) nutrient
analyzer system, (2) generators and fuel systems.



ATTACHMENT 3

Project Name: Sawgrass Wastewater Treatment Plant Reuse Facility - Phase 1

Owner: City of Sunrise

Original Contract Value: $15,862,201.00

Final Contract Value: $15,004,550.00

Project Contact: Eli Tilen; 305-704-4423; etilen@brwncald.com
Duration: 11/2015 - 8/2018

Project Scope:

-9MGD WWTP Expansion

-A new 4 MGD reclaimed effluent transfer pumping station that will convey the chlorine
contact chamber effluent to the new water storage tank

-A new high service pumping station that will be able to convey up to 9 MGD to reuse
service customers

-A new 5 million gallon pre-stressed concrete reuse water storage

-Clearing the existing alloted portion of native vegetation and removing existing
construction debris.

-Constructing a new 4 MGD filter influent transfer station that will convey a portion of the
existing Sawgrass treated WWTP secondary effluent from both Plants [Secondary
Clarifiers (SC) 1-4 and Secondary Clarifiers {SC) 5-8] to the new conventional deep

bed filters

-A new concrete structure with multiple tanks, that shall serve as the deep bed downflow
filtration system, rated to meet an effluent Total Suspended Solids (TSS)

concentration of 5 mg/L at a maximum flow (MDF) of 4 MGD at all times;

-A new concrete building to house a new electrical transformer, motor control center and
gear associated with the new process areas

-A new concrete chemical storage area that will house chemical storage tanks and
chemical metering system for the polyaluminum chloride chemical coagulation and bulk
sodium hypochlorite

A new concrete structure with multiple channels that shall serve as a chlorine contact
chamber with a contact time of 45 minutes at a maximum flow of 4 MGD. The
disinfection system will be able to meet a chlorine residual of 1 mg/L at 4 MGD

-New yard piping connecting the new process areas

-Civil-site modifications to provide service road access to the new structures and process
areas for the entire future build out condition.

-Instaliation of line stops, hot-taps, and restraining measures to accommodate yard
piping improvements; and

-Incorporation of new facilities into the plant automated control system

-Replacement of current process water pumps

-Replacement of the current PW pumps



ATTACHMENT 4

Project Name: New 59th Street Pump Station

Owner: City of Galveston

Final Contract Value: $21,585,284.16

Project Contact: Kim Coogan; 409-797-3538; kcoogan@galvestontx.gov
Duration: 09/2015 - 09/2019

Project Scope:

- Existing 59th Street Pump Station Demolition

- Yard Piping Demolition

- 375' of 36" and 42" Ductile Iron Piping Yard Piping with connections to
existing 36" piping - Pipe Supervisor - Fred Fasolo

- 21,000 GPM New 59TH Street Pump Facility ( 4 Pumps - 400HP)

- 1500kW Emergency Generator Set

- Pump Station Building including Electrical, Mechanical/Control, Chlorine, and
LAS/Zinc Orthophosphate Rooms, Restroom and Break Room

- Chemical Odor Scrubbing System

- Elevated Transformer Pad and Conduit Bridge

- On-Site Generator

- Drainage

- Fence Relocation

- Remote Chemical/Fuel Fill Stations

- Water Line Construction

- On-Site Paving and Driveway









ATTACHMENT 5

Project Name: Optimization and Improvements Design-Build Contract Project No. WUD 14-071

Owner: Palm Beach County

Original Contract Value: $16,062,392.00

Final Contract Value: $16,062,392.00

Project Contact: John Evans; 813-335-6170; John.K.Evans@mwhconstructors.com
Duration: 09/2013 - 05/2016

Project Scope:
This contract consists of various design-build improvements at both water and wastewater treatment
facilities throughout Palm Beach County. Scope of work includes:

®  Replacement of 300hp High Service Pumps at Water Treatment Plant No. 8

= High Service Pump expansion including installation of new 350hp Pumps, new VFD’s,
Above Ground Piping, Under Ground Piping, Concrete Construction, Electrical work, and
Instrumentation

" Replacements of Lime Slakers at Water Treatment Plant No. 2 and No. 8 including Piping,
Electrical work and Controls

= Membrane cleaning system improvements at Water Treatment Plant No. 3 including Above
Ground Piping, Underground Piping, FRP tank modifications, Process Improvements, Concrete
work, Electrical work, and Instrumentation & Controls.

= Clearwell Improvements at Water Treatment Plant No. 3 including Tank Coatings, Degasifier
Ductwork and Blower Housing improvements

= Sodium Hypochlorite and Brine Maker Tank Replacements

= Rotary Drum Vacuum Filter Replacement at Water Treatment Plant No. 8

= Headworks and Bypass Improvements at NWRWWTP

= Sludge Thickener Replacement at WRWWTP
All projectsgwere per?orm d at active Water and Wastewater Treatment Plants. The work was

coordinated closely with operations at the various facilities and included temporary bypassing, line stops,
wet taps, and night work, all as required to properly maintain operations during construction.



ATTACHMENT 6

Project Name: SWWREF Lake Filtration System & Pond Improvements

Owner: Manatee County

Final Contract Value: $12,984,047.61

Project Contact: Anthony Benitez; 941-737-4757; anthony.benitez@mymanatee.org
Duration: 08/2012 - 10/2014

Project Scope:

-Construct 500+ feet of 36-inch Ductile Iron Piping (UG) - Reject Intake, Lake Water Intake, 54"
connection to Unfiltered Pump Station, Reclaimed Water main to Existing 10MG Tank

-Construct a lined 18 million gallon Reject Storage Pond in the northern portion of the existing North
Reclaimed Water storage pond

- Construct a lined 64 million gallon Reclaimed Water Storage Pond in the remaining area of the existing
North Pond

-Install a 60 mil thick High Density Polyethylene Liner in the proposed Reject Pond and proposed North
Reclaimed Water Storage Pond

-Construct a new intake structure, manhole and 36 inch intake pipe for the Reject Pump Station
-Construct a new Reclaimed Water Return Pump Station

-Replace the existing sluice gates on the North Pond Outlet Structure with stainless steel units

-Provide and install three (3) Gravity Disk Filters

-Construct a 24-inch Reclaimed Water Return pipeline from the North Pond RCWR pump station to its
connection with the proposed 24 inch Reclaimed Water Return pipeline

-Provide and install a Waste Backwash Pump Station for the Disk Filters

-Provide and install a proposed 30-inch Reclaimed Water Metering Assembly at the Reclaimed Water
High Service Effluent Pumping Station

-Construct approximately 750 feet of 24-inch Reclaimed Water mains from the existing 24 inch Pipeline
-Construct approximately 750 feet of 30-inch Reclaimed Water mains from the Effluent Pumping Station
Meter Assembly to its connection

-Construct a new Reject Pond Outlet Assembly

-Provide and install a sodium hypochlorite chemical feed system

-Provide and install electric power, instrumentation and SCADA equipment, cables,

control panels, etc., for the operation, control and monitoring of the proposed pumping stations,

disk filters, flowmeters, etc



ATTACHMENT 7

Project Name: G.T. Lohmeyer 54" Force Main Emergency Replacement with 48" DIP

Owner: City of Fort Lauderdale

Contract Value: $701,826

Project Contact: Timothy O’Neil; 954-903-6130; oneiltj@cdmsmith.com
Duration: 03/2012 — 11/2012

Project Scope:

Removal of 54-inch DIP Force Main and installing 1400’ of new 48-inch DIP Force Main in
the same trench, replacement of existing 12-inch, 24-inch and 48-inch forcemain
connections. Assembly of new air release valve and the replacement of existing hydrogen
peroxide piping and injection assemblies.

Pipe Supervisor - Fred Fasolo



ATTACHMENT 8

P=T

Primoris

John Scott

Senior Project Manager

Qualifications:

Mr. Scott has 16 years of experience in construction and engineering. His experiences have a
foundation in engineering design and management for chemical processes. As Mr. Scott
progressed in the industry, his responsibilities expanded to encompass both design and
construction. Over his career, Mr. Scott has managed over a billion dollars in construction
projects.

Experience:

2019-Present Cardinal Contractors, Inc.
Sr. Project Manger

2016-2019 McDermott
Project Director

2008-2016 CB&I/ McDermott
Project Manager

2003-2008 BJ Services / Baker Hughes
Technical Services Engineer

Recent Project Experience:

Springtree WWTP Headwords Improvements $9.3 MM

Rehabilitating the Headworks Structure at the Springtree Wastewater Treatment Plant and
making improvements to raise the hydraulic grade of the process upstream of the Aeration
Basins; rehabilitating the concrete, replacing the Headworks Structure’s protective coatings;
modifying the Headworks Structure and the screening, degritting and compactor areas
Sunrise, FL

Excellon Power Carbon Capture Plant $90 MM
Design-Build Gas Fired Power Plant utilizing New Technology & Zero CO2 Emissions
LaPorte, TX

OXY Markham Facilities Ethylene Processing Plant $120 MM
Design-Build Ethylene Treatment Facility for Salt Dome Storage & Distribution
Markham, TX

OXY Ethylene Production & Fractionation Plant $180 MM
Design & Procurement of ethylene production facility including production, fractionation

and utilities, electrical & control buildings, storage tanks and heaters
Corpus Christi, TX




=
Primoris